ENERGY EFFICIENCY IN THE WATER
INDUSTRY: A COMPENDIUM OF BEST
PRACTICES AND CASE STUDIES

GLOBAL REPORT

Report Ref. No. 10/CL/11/3

Global Water
Research Coalition

]
8
"\‘!'







Programme Area & Reference Climate Change: Mitigating Measures CL/11

Report Title Energy Efficiency in the Water Industry:
A Compendium of Best Practices and Case
Studies - Global Report

Project Management Gordon Wheale, on behalf of UKWIR
Collaborator GWRC
Contractor Black & Veatch
Authors of Report M J Brandt
R A Middleton
S Wang
Report Type Final
Period Covered 2009 - 2010

UK Water Industry Research Limited provides a framework for a common research programme
to undertake projects, which are considered to be fundamental to water operators on ‘one voice’
[...]
Urban, UK

Sector: clean, waste or sludge:

Drinking water

WIN |-

Works Owner or Operator: with
financial set-up, regulatory or not.

Albert WTW, Yorkshire Water

equivalent:

4 Size: flows and loads or population

Design Capacity: 55 Ml/d

Ofwat Category: W3 (More than one stage of
complex treatment but excluding processes with very
high operating costs)

5 Energy Provider: with costs, nPower
incentives, taxes and conditions:

6 Process: physical, chemical, or DAF plant
biological description:

7 Component: all or part of the works: | Nozzles.

guality or consent details:

8 Specific energy problem: including

Reduced the absorbed power on the DAF recycle
pumps due to more energy efficient nozzles.

electrical or controls:

9 Process/Plant changes: mechanical,

Refurbishment of plant and replaced all nozzles.

effluent quality, civil works, or

10 | Civil/Physical Changes: to water /

Improvement in water quality.
Increase in raw water throughput

assessment of project and changes.

process:

11 | Operational Changes: skill levels, None
procedures and maintenance routines:

12 | Risks and Dependencies: risk None

procurement, installation and
commissioning:

13 | Implementation: design, build,

Design Principle: The new nozzle was developed to
achieve better post DAF water quality with less nozzle
flow. This would allow YW to reduce both the load
for later filter process, which is to safeguard final
water quality, and also energy consumption for
recycling nozzle flow.

KWh/m3

14 | Energy Efficiency gains: kWh &

30% energy reduction
20% increase in raw water throughput

appraisal or payback time.

15 | Cost/ Benefit analysis: financial

5 Year Payback

or developed?

16 | Project review: could it be improved

17 | Confidence grade:

Good and Auditable

Observation:

The new nozzle design has been installed at Albert WTW. Performance monitoring has now
shown that the Works can treat up to 20% more raw water and to a higher standard than
previously.

51 UKWIR Report Ref No 10/CL/11/3



Old cone nozzle
flow speed, 12 m/s

~ | New nozzle flow
| speed, 0.2 m/s

Nozzle flow speed of the old and new nozzles

In addition, due to the improved efficiency of the new nozzles, a lower operating pressure is
required and a 30% reduction in energy has been achieved.

This mode of removing suspended solids is more energy intensive than sedimentation. If the
raw water problems that demand DAF are seasonal it may be possible to use the DAF plant

only during relevant seasons.

DAF Case Study: UK-Scw4

Reduce energy usage by bypassing DAF when the raw water quality monitoring shows the DAF plant is

not required.

Scottish Water, UK

procedures and maintenance
routines:

Ref || Enquiry Item Response information, description and remarks

1 || Location: Country, urban or rural: | Glenfarg - Scotland

2 || Sector: clean, waste or sludge: Drinking water

3 | Works Owner or Operator: with | Scottish Water
financial set-up, regulatory or not.

4 | Size: flows and loads or population | Output from works approx 28 MLD based on typical
equivalent: week taken from telemetry data

5 || Energy Provider: with costs, nPower reduced tariff outwith STOD periods
incentives, taxes and conditions:

6 || Process: physical, chemical, or Physical, Chemical
biological description:

7 || Component: all or part of the DAF plant
works:

8 || Specific energy problem: Decrease energy use by bypassing an item of process
including quality or consent details: | treatment.

9 || Process/Plant changes: Implement bypass depending on raw water quality.
mechanical, electrical or controls:

10 || Civil/Physical Changes: to water / | Use raw water quality monitoring to determine if DAF
effluent quality, civil works, or plant required to treat water to outlet quality.
process:

11 || Operational Changes: skill levels,

52 UKWIR Report Ref No 10/CL/11/3




12 | Risks and Dependencies: risk Danger of DAF plant being off during adverse conditions
assessment of project and changes.
13 | Implementation: design, build, N/A
procurement, installation and
commissioning:
14 | Energy Efficiency gains: kWh & 214445kWh per annum. 0.021 KWh/m?®
kWh/m® 21.4%
15 || Cost / Benefit analysis: financial N/A
appraisal or payback time.
16 | Project review: could it be
improved or developed?
17 | Confidence grade: on data MEDIUM as DAF plant affected by weather/raw water

provided.

quality

Observation:

Glenfarg DAFF Plant Energy Usage
—— kWh Total
4000
3500
3000
g N A
o
}; 2000 MYI\AMA‘{\A WW {’\r‘/\'\\] WAVAVAVAWV
E 1500
1000
500
O T T T T e T e e e e T T e e e T e e e
CcC C O = E = > C c =5 o O QO 5 > > (&)
SS9 s$£282833322802238
TRITR[YT AT 2RI TYRY
Date
3.6 UV Treatment

Ultra-Violet light is used as a mode of disinfection in water and wastewater treatment. For
drinking water treatment a disadvantage is that it has no residual capability.

In wastewater UV is used as a finishing process so it is important to:-
e control the UV dose to comply with the effluent consent conditions,

not use UV as a substitute for poor upstream treatment operations or processes.

53

UKWIR Report Ref No 10/CL/11/3



Wastewater — Ultra violet (UV) Disinfection
UV disinfection typically accounts for about 10% of a sewage treatment works energy
demand.

Description of Process: UV radiation is used when a sewage works effluent is

required to be disinfected to meet a bacteriological standard. The UV radiation is

generated in a sealed tube located in a reactor chamber (channels or in pipe) through

which the secondary or tertiary treated effluent passes. The UV dose required to achieve a

bacteriological quality is influenced by:

e The quality of the incoming effluent (‘transmission’).

e The design and arrangement of the lamps.

e The cleanliness of the lamps.

e The standard to be achieved, this may be seasonal in which case the lamps can be
switched off when not required.

Potential Interventions

e Only operate the plant when the quality of the effluent is likely to breach standards
(for example in the UK only operate during bathing season).

e Vary the doing rate with the effluent quantity and quality. This is likely to require
more intense effluent monitoring.

e Ensure quality of inflow to UV plant is maintained at a high standard to reduce power
required by UV lamps.

Range of Potential Savings Up to 40% from case studies.
Case Studies UK-WW2
Wastewater UV Disinfection Case Study: UK-WW?2 Wessex Water, UK
New software to control UV operation with flow set points.
Ref | Enquiry Item Response information, description and remarks
1 Location: Country, urban or rural: | Kingston Seymour WWTW England, Rural
2 Sector: clean, waste or sludge: Waste water
3 Works Owner or Operator: with | Wessex Water
financial set-up, regulatory or not.
4 Size: flows and loads or population | 26,000 m*/d. Flows of < 300l/s can be accommodated in
equivalent: one channel of a two-channel system. Historic data
suggested this occurred 75% of the time.
5 Energy Provider: with costs, EDF; approx £0.08/kWh
incentives, taxes and conditions:
6 Process: physical, chemical, or UV disinfection
biological description:
7 Component: all or part of the UV plant only
works:
8 Specific energy problem: A two channel UV layout did not need to operate all of the
including quality or consent time but did not have the facility for upstream isolation.

54 UKWIR Report Ref No 10/CL/11/3



details: Estimated that 40% power saving available 50-75% of the
time if flow could be controlled

9 Process/Plant changes: New software to control UV operation with flow set
mechanical, electrical or controls: | points

10 | Civil/Physical Changes: to water | Two isolation penstocks required plus associated pumps

/ effluent quality, civil works, or for channel drain down
process:

11 | Operational Changes: skill levels, | No operator skill level required — maintenance procedures
procedures and maintenance likely to be improved due to plant being switched off for
routines: longer periods

12 Risks and Dependencies: risk EA consent must be met at all times — control set points
assessment of project and changes. | likely to be very conservative in the first instance

13 | Implementation: design, build, Implemented via sub contractor —cost ~£54,000

procurement, installation and
commissioning:

14 | Energy Efficiency gains: kWh & | Approximately 134,000kWh/year direct energy saving;

kWh/m® 0.014 kWh/m®

15 | Cost/ Benefit analysis: financial | Added saving of £13k/year in extension of lamp
appraisal or payback time. replacement schedule. About 2.1 yrs payback at current

operating condition.

16 | Project review: could it be Possible to alter set points to deliver different levels of
improved or developed? saving depending on attitude to compliance risk

17 | Confidence grade: on data More accurate data will be available as plant can be
provided. measured over a range of operating conditions

3.7 Sludge Thickening and Dewatering

There is a variety of plant and processes for this stage of sludge treatment depending on sludge
type, age and origin.

There are other aspects of the sludge thickening processes, such as solids capture, which affect
loads imposed back on the effluent treatment processes such as primary sedimentation tanks
(PSTSs). The balance of sludges drawn off from treatment may also affect thickening as surplus
activated sludge (SAS) is usually difficult to thicken or dewater and often needs a centrifuge.
Maximising primary sludge draw-off can help sludge handling and maximise digester potential
(see section 3.8 below).

55 UKWIR Report Ref No 10/CL/11/3



Sludge Treatment — Thickening, Dewatering
Thickening, dewatering typically takes 5-10% of a sewage treatment works energy
demand.

Description of Process Thickening and dewatering of sewage sludge requires the
removal of water from the sludge.

Thickening of sewage sludge is achieved by gravity, by centrifugal force in a centrifuge
or by filtering through a membrane in a belt or drum.

Dewatering of sewage sludge is by compression of the solid matter in the sludge. This is
carried out either by centrifugal force in a centrifuge or by physical force in a press.

The addition of a suitable conditioning agent such as a polymer assists the process.
Primary, surplus activated and digested sludges all have different thickening and
dewatering characteristics.

Energy is used in the feed pumps, the thickening or dewatering machine, the discharge
pumps, the polymer equipment and the liquor treatment plant.

Potential Interventions

e Consider low energy equipment such as drums, belts or other low energy proprietary
equipment.

e Mixing required in storage tanks needs careful consideration. Pump mixing usually
requires a high energy input relative to other types of mixing.

Range of Potential Savings Up to 60% from case studies.

Case Studies NL-ST8; NL-ST9

56 UKWIR Report Ref No 10/CL/11/3



Sludge Thickening / Dewatering Case Study: NL-ST8,

Hapert, Netherland

Belt thickening instead of decanters. Belt thickeners have a higher energy efficiency than
decanters, resulting in 230,000 kWh/y energy savings.

Ref | Enquiry ltem Response information, description and remarks

1 Location: NL, urban

2 Sector: clean, waste or sludge: | Wastewater, sludge

3 Works Owner or Operator: | WWTP Hapert. Waterboard De Dommel

4 Size: 71.000 p.e.; 14.500 m®/d; 1.000 ton SS/y

5 Energy Provider: -

6 Process: physical, chemical, or | Replacement of decanter by belt thickener in sludge
biological description: thickening process

7 Component: Belt thickener in sludge treatment process

8 Specific energy problem: Higher energy efficiency of belt thickener than

decanters

9 Process/Plant changes: See 6

10 | Civil/Physical Changes: Improvement of thickening at lower energy demand

11 | Operational Changes: -

12 | Risks and Dependencies: Experience at other WWTPs that thickening results

may get worse. (See also Observations)

13 | Implementation: Two decanter replaced by two belt thickeners

14 | Energy Efficiency gains: kWh | Improvement energy demand of thickening from 250 to
& kWh/m3 approx. 100 kWh/ton SS; 230.000 kWh/y

15 | Cost/ Benefit analysis: Investments: 223.000 euro;

16 | Project review: -

17 | Confidence grade: -

Observations

Compiled by Eef Leeuw and Cora Uijterlinde (STOWA)

The WWTP Hapert is an activated sludge plant with a capacity of 71.000 p.e. Sludge
thickening has been carried by two decanters. Both decanters were replaced by belt thickeners.

The following results were achieved:

S7

UKWIR Report Ref No 10/CL/11/3



Decanter Belt thickener
Thickened sludge Ton 19.811 16.289
% SS 4,8 6,0
ton SS. 961 980
Energy demand kWh 246.121 94.617
Spec. Energy demand kWh/ton SS 256 97 62%

Sludge thickening by belt thickeners appeared to be more energy efficient than decanters. Also
the thickening results improved.

Decanters at the WWTP Haaren were also replaced by belt thickeners. At this location the
improvement of the energy efficiency appeared to be approximately equal as at the WWTP
Hapert, however, thickening results were worse (6,9 to 5,3 %SS).

Therefore it can be concluded that although belt thickener are more energy efficient than
decanters, equal thickening results might not be guaranteed.

58 UKWIR Report Ref No 10/CL/11/3



3.8 Sludge Digestion

This section applies to wastewater sludges which are digested anaerobically to produce
methane as a component of sludge gas which is used as a renewable, non-fossil fuel.

Sludge Treatment — Digestion

Digestion including gas handling typically takes 10-15% of a sewage treatment works
energy demand and may be able to generate up to 100% of the sewage treatment works
energy demand.

Description of Process Sludge digestion is used to convert organic matter in
sewage sludge to produce biogas and to reduce the odour from the sludge.

Traditionally digestion has been carried out at mesophilic (32°C to 38°C) temperatures
in the absence of oxygen and known as mesophilic anaerobic digestion (MAD). The
sludge is pumped to a mixed reactor tank and heated to the required temperature where
it is retained for a period of 15 days or more. Gas is collected and used to heat the tank
and produce electricity in a combine heat and power (CHP) plant.

There are many methods of influencing the amount of energy produced from the MAD

process as shown below:

e Varying the type of sludge fed to the reactors (primary/surplus activated sludge mix).

e Varying the retention time in the digester.

e Adding a pre-treatment technology that allows the sludge to be more readily digested.
These can include physical or thermal treatment.

e Increasing the digestion temperature either within the mesophilic range or up to the
thermophilic range (55°C).

Potential Interventions

Maximise the primary sludge content of the feed to digestion.

Optimise the retention time in the digester to generate maximum biogas.

Consider low energy mixing technologies.

Careful design of mixing system based on sludge rheology.

Consider advanced digestion technologies.

Ensure ancillary plant such as feed, pumps, gas holders and engines is matched to
the digester size so that the maximum potential of the sludge is used to generate gas
and the gas is used to produce power.

Case Studies AU-BCC1; AU-SEW?2; SG-PUB4;
UK-YW?2: NL-ST5; SG-PUB6; HU-VE4; NA-CM1

Balancing the effluent treatment processes to achieve more primary sludge should be an
incremental change to operational procedures or controls. Controlling digester temperatures
and mixing regimes (see section 3.4) should be informed by Hazard Analysis Critical Control
Point (HACCP) requirements, but enhanced treatment of sludges is a major investment in terms
of capital and operational expenditure.

59 UKWIR Report Ref No 10/CL/11/3



Sludge digestion technology is proven and not difficult but the engineering must be robust or it
will incur significant operational and maintenance costs. The outcome of sludge gas affords the
industry its major opportunity to generate renewable energy within the water cycle through